



www.ortonceramic.com

Materials Testing and Research Center

6991 Old 3C Highway
Westerville, OH 43082, USA

Phone: 800-999-5442 x1323

Fax: 614-895-5610

ASTM C598 Annealing and Strain Point of Glass by Beam Bending

NIST Calibration Glass: 716
NIST Annealing Point (°C): 577
NIST Strain Point (°C): 533

Customer: Molten Aura Labs

Sample ID	Moonstone						
Color / Form	3/8" white cane						
	Run Number						
	1	2	3	4	5	6	Average
Breadth (mm)	2.83	2.91	2.87	2.94	2.89	2.78	
Depth (mm)	2.98	3.01	2.87	2.98	2.91	2.91	
Load (g)	564	601	505	588	533	511	
Annealing Point (°C)	622	621	621	622	620	620	621
Strain Point (°C)	559	558	557	558	556	555	557